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REPORT OF TEST

A-LAN TECHNOLOGIE S.C.
ul. Dobrego Pasterza 36a
31-416 Krakow
Poland

The products described in this Report were fested for compliance fo the sfandard(s) listed below. The products listed below are not
part of an Intertek Verificalion Program and the results are provided to the client as a one time performance test

Reference Intertek Report No.: 101690679CRT-001 Date: June 9, 2014
Test:

Electrical performance testing of a 2-connector channel configuration, as illustrated below, to the standard requiremeants of
ISO/IEC 11801 for Class EA channel.
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Component Id Manufacturer Description Part number
1,5 A-LAN Technologie 5.C. Patch Cord, 3 m KKUBASZAZO
2,4 A-LAN Technologie 5.C. Keystone Module / Patch Panel MEBOO7 / PKD20
3 A-LAN Technologie 5.C. UTP LSOH Horizontal Cable KIUBALSOH

Standard and sections used:

ISO/IEC 11801 Information Technology - Generic cabling for custormer premises, Second edition dated September 2002
including amendments up to Amendment 2, dated April 2010 (Sections 6 42to 648 and 64,1210 6.4.14.3)

Conclusion:
The channel cabling configuration, as described above, was tested in accordance with the ISQ/IEC 11801 standard, and did

comply with the indicated applicable transmission requirements. The testing was performed at Intertek located in Cortland, New
York.
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